
GENT FAIRHEAD & CO. LIMITED FICHTNER 

12/05/2017 Rivenhall IWMF - Odour Management Plan Page i 

S1552-0720-0005TMK 

 

 

 

 

 

 

 

GENT FAIRHEAD & CO. LIMITED 

RIVENHALL IWMF 

ODOUR MANAGEMENT PLAN 

 

 

 



GENT FAIRHEAD & CO. LIMITED FICHTNER 

12/05/2017 Rivenhall IWMF - Odour Management Plan Page ii 

S1552-0720-0005TMK 

 

 

 

 

 

 

 

GENT FAIRHEAD & CO. LIMITED 

RIVENHALL IWMF 

ODOUR MANAGEMENT PLAN 

 

 

 

Document Production & Approval Record  

ISSUE NO. 6 NAME  SIGNATURE  POSITION  DATE  

Prepared by:  James Sturman 

 

Consultant 12/05/2017 

Checked by:  Stephen Othen 

 

Technical Director 12/05/2017 

 

Document Revision Record  

ISSUE 

NO.  

DATE  DETAILS OF REVISIONS  PREPARED 
[...]
The dried and recycled pulp sheet is passed from the exit dryer and baled either for 

temporary storage within the pulp store or direct to the vehicle loading bay for 

export from the installation. 

2.3.5.23 Sludge drying 

Sludge (principally China Clay and small pulp fibre) produced by the pulping 

process will be dried prior to export from site to be used as a soil improvement 

material.   

The sludge will be fed through a screw press and steam-heated tube dryer to 

reduce its moisture content from 50% to 35%.  Water arising from the sludge 

drying process will be fed to the WWTP for treatment, recirculation and reuse.  The 

sludge comprises inert materials, therefore, and will be free from odour.  The 

sludge drying operation takes place within the confines of the Pulp plant building 

under standard ventilation control measures.   

By reducing the moisture content of the sludge, vehicle movements associated with 

its collection and export from site will be minimized, and increase its reuse as a soil 

improvement material. 

2.3.6 Wastewater Treatment Plant (WWTP) 

The wastewater treatment plant (WWTP) will consist of the following seven treatment 

stages: 

(1) course and fine screens;   

(2) roughing and polishing dissolved air floatation (DAF);  

(3) lime soda softening; 

(4) sand filtration;  

(5) membrane treatment – reverse osmosis;  

(6) DAF and precipitator sludge collection; and 

(7) dewatering. 

2.3.6.1 Coarse and fine screens 

The course and fine screens will remove larger particles including ‘Stickies’ that are 

troublesome in downstream process plant and can interfere with flotation and 

settlement.  

Collected screenings will be removed from the screen face by a wiper screw auger 

and will deposited in an adjacent wheelie bin. In the event of failure of one unit, 

the entire flow can be accommodated and the level of treatment maintained by the 

remaining packaged screening unit. 



GENT FAIRHEAD & CO. LIMITED  FICHTNER 

12/05/2017 Rivenhall IWMF - Odour Management Plan Page 32 

S1552-0720-0005TMK 

2.3.6.2 Roughing and polishing dissolved air floatation (DAF)  

The incoming effluent will have total suspended solids of up to 710 mg/l and a 

temperature of up to 50°C. The high temperature reduces the solubility of oxygen 

in water and therefore limits the amount of air that can be saturated in the air 

dissolving tube. This combined with a high incoming suspended solids leads to a 

less than ideal solids/air bubble ratio and less than ideal separation performance.  

Therefore there is a second stage of polishing DAFs. The bulk of the suspended 

solids removal will take place in the roughing DAFs with the polishing DAFs 

operating at a much improved solids/air bubble ratio and providing an overall much 

improved separation performance. 

The double DAF arrangement will allow for operation of each stage at differing pH 

which will be optimised to improve silica and organics separation.  

Each stage of DAF is provided with a rapid mix weir for the addition of ferric 

chloride and flocculation tanks with a retention time of approx. 20 minutes and the 

facility for the addition of polyelectrolyte. This will encourage finer particles and 

colloidal organic matter to agglomerate and form larger and more easily separable 

floc that will be floated and removed. Depending on the precise composition of the 

organic matter and the percentage that is in colloidal form rather than fully 

dissolved, useful reductions in chemical oxygen demand (COD) can be achieved.  

Therefore the design of the DAFs is optimised to achieve the maximum 

physiochemical separation possible which is intrinsically the lowest cost form of 

treatment. 

2.3.6.3 Lime soda softening 

After the roughing and polishing DAF plant where ferric chloride coagulant will be 

dosed, the effluent will be dosed with hydrated lime which will be supplemented 

with additional ferric chloride to further aid reduction in the de-inking solids and to 

improve the mobility of settled carbonate sludge. 

2.3.6.4 Sand filtration 

Clarified water from the lime soda softening precipitators will be subject to sand 

filtration to remove any solids carry-over. A bank of four pressure down-flow filters 

will capture any suspended solids in the sand media bed. On increase in head-loss, 

each filter will in turn be subject to an air, air and water, and water only backwash.  

Solids removed will be returned to the calamity / balance tank where they will be 

pumped to the DAFs for solids separation.  

The combination of double DAF, lime soda softening and filtration will remove as 

much of the residual ink, and greatly reduce the scaling and fouling potential of the 

pre-treated effluent. Only organic matter in particulate form that is able to float or 

settle will be removed and therefore soluble organic matter and its associated COD 

will be unaffected.  

The pre-treatment plant will generate an effluent that has much reduced fouling 

potential on the membrane separation plant where bulk removal of soluble COD 

and dissolved salts will take place. 

2.3.6.5 Membrane treatment – reverse osmosis 

Four stages of reverse osmosis (RO) will be used to achieve the water quality 

requirements.  

The product / permeate from each stage becomes the feed to the following stage, 

and the quality of the permeate progressively improves such that by the final 

fourth stage the desired treatment objectives are comfortably achieved.  



GENT FAIRHEAD & CO. LIMITED  FICHTNER 

12/05/2017 Rivenhall IWMF - Odour Management Plan Page 33 

S1552-0720-0005TMK 

The concentrate or reject from each stage is passed back to the feed of the 

preceding stage such that eventually all the concentrate / reject is amalgamated as 

a single discharge from the first stage.  

Stage-one: High shear oscillating RO 

The first stage is a high shear oscillating RO membrane plant.  

Shear waves produced on the membrane surface keep the colloidal material in 

suspension, thereby minimizing fouling and prevent precipitating salts from 

accumulating on the membrane surface as scale. As a result, high throughput and 

water recoveries above that of a conventional membrane system can be achieved. 

The device employs torsional oscillation at a rate of 50 times per second (50 Hertz) 

at the membrane surface to inhibit diffusion polarization of suspended colloids. The 

suspended colloids are held in suspension, where a tangential cross flow washes 

them away. 

The high frequency oscillations impart a shear to the surface of the membrane to 

mitigate fouling and scaling. The membrane module houses a stack of flat 

membrane sheets (filter pack) in a plate and frame-type configuration.  

It is possible to vary both frequency and amplitude to get the surface clean from 

suspended particulates and colloids. The sinusoidal shear waves of the membranes 

push the incoming particles from the surfaces and back into the bulk phase, 

resulting in a membrane surface clear for filtration.  

The system consists of four components: a driving system that generates the 

oscillations, a membrane module, a torsion spring that transfers the oscillations to 

the membrane module, and an oscillation control system. 

The high shear oscillating membrane system is not limited by the solubility of 

minerals or the presence of suspended solids. It can be used in the same 

applications as crystallizers or brine concentrators and is capable of high recoveries 

(up to 90%). 

Stage two/three/four: Conventional spiral wound RO systems 

The second, third and fourth stages comprise conventional RO treatment mounted 

horizontally in pressure vessels and arranged on skids. 

2.3.6.6 Treated effluent storage and pumping  

Treated permeate from the final stage of the RO system is discharge via a 

hydrophore vessel and official sampling point into 3 treated water tanks 

constructed in concrete. The total volume provides for a residence time of over 1.5 

days at the design flow rate of 85 m3/h.  

Cleaned and treated water will be recirculated and reused within the Pulp plant to 

provide a zero liquid discharge (or closed loop) waste water treatment system. 

2.3.6.7 RO reject evaporator  

The reject from the RO process will be transferred to the WWTP evaporator.   

Condensate or product from the system is liberated steam which has been 

condensed from wastewater vapour and recovered through mechanical vapour 

recompression.  

Solid rejects/sludge arising from the evaporator will be mixed with the RDF within 

the CHP plant. 

2.3.6.8 DAF and precipitator sludge collection & dewatering 

Floated sludge from the roughing and polishing DAFs is collected in a sludge sump 

and is pumped to the common inlet of a filter press.  



GENT FAIRHEAD & CO. LIMITED  FICHTNER 

12/05/2017 Rivenhall IWMF - Odour Management Plan Page 34 

S1552-0720-0005TMK 

Sludge from each precipitator is pumped directly to a gravity thickening tank. The 

sludge settles into a hopper at the base of the gravity thickening tank. The clear 

supernatant will overflow and flow via gravity to the calamity / balancing tanks 

where it is recycled back into the main treatment plant flow.  

Settled sludge that has collected at the base of the gravity thickening tank is 

pumped directly to a filter press. DAF sludge will be blended in line for co-pressing 

with the precipitator sludge. 

The filter press is a conventional plate and frame type with a pneumatic power 

‘squeeze cycle’ which will ensure a high quality and consistently dry cake is 

produced with approx. 30% dry solids content. If required, a polyelectrolyte will be 

dosed to flocculate the incoming solids and improve the filtration of the sludge.  

Solid rejects/sludge arising from the WWTP process will be mixed with RDF within 

the CHP plant. 

2.3.7 Ancillary Activities 

2.3.7.1 Building Ventilation 

The building ventilation system will provide abatement of odours from each of the 

waste treatment processes.  

(1) CHP plant bunker and tipping hall; 

(2) Pulp plant; 

(3) AD plant; and  

(4) MRF and MBT plant. 

CHP plant and tipping hall 

The waste bunker and tipping hall will be maintained at a negative pressure. In 

maintaining negative pressure in the bunker it will prevent odour escaping from the 

waste bunker area. 

Air from the waste bunker will be extracted from the bunker area and fed in below 

the fuel through the grate in the CHP Plant to promote good combustion. The high 

temperatures within the combustion chamber will destroy any odours within the 

air.  

Pulp plant 

The process area within the Pulp plant which may generate odours is the sludge 

area. Air from the sludge area will be ventilated to the bunker within the CHP plant. 

On this basis, this area will be maintained at a negative pressure. 

AD plant 

The AD plant has been compartmentalised into ‘clean’ or ‘dirty’ air (i.e. ‘clean’ 

being air that naturally circulates around contained systems within an internal 

environment that requires little or no treatment prior to ventilation; or, ‘dirty’ being 

areas of the building where waste and digestate, delivery or collection, requires air 

treatment to mitigate fugitive emissions). Therefore, the building ventilation 

systems will only be required to ‘manage’ the odorous air from the ‘dirty’ areas.  

Air from ‘clean’ areas will be treated through the building ventilation system, with 

carbon and dust filters removing dust and any odours from the air prior to release 

to atmosphere via louvres in the building. 

Air from the ‘dirty’ areas will be extracted and treated within a biofilter. The treated 

air from the biofilter will then be released via the site stack.  



GENT FAIRHEAD & CO. LIMITED  FICHTNER 

12/05/2017 Rivenhall IWMF - Odour Management Plan Page 35 

S1552-0720-0005TMK 

MRF and MBT plant 

The closed loop air circulation system within each MBT vessel essentially uses the 

waste as a biofilter; air is drawn from the building through the individual roof of 

each vessel. Hence, the vessel is contained at a negative pressure, which mitigates 

against the potential for fugitive emissions. In any case, these would not be direct 

to the external air and the mechanical ventilation system in the building will take 

care of such emissions as described below. 

The air temperature within each vessel will be maintained between 50 to 60°C. 

Standard air changes within the MBT building will maintain a good working 

environment. Any emissions from the process are only released into the waste 

processing area when the vessel front doors are opened following treatment – i.e. 

as the RDF is removed using the wheeled loading shovel.   

Within the MBT area, standard air changes through a positive ventilation system 

will be required, whereby air is drawn into the building via the front louvres in the 

building and sucked through dust filters and an ozone system with carbon filters 

providing final polishing in order to exhaust clean air to the surrounding 

atmosphere. Carbon filters will require replacement on a regular basis as required 

by the particular manufacturer’s requirements, expected to be in the region of 

every 4 to 6 months. 

In terms of dust control, this is not expected to be a difficult operational concern. 

Due to the hard-surface nature of all buildings and roads with in the IWMF, the 

trafficking by modern road vehicles, and the naturally damp nature of the waste 

materials being handled, it is not expected that dust will be created in high 

quantities in the MBT plant. Nevertheless, as with all operational areas within the 

installation, good operational husbandry will be instigated in accordance with the 

recent HSE guidance relating to the control and mitigation of dust (“Construction 

Dust: Inspection & Enforcement Guidelines 2014” HSE). 

2.3.7.2 Auxiliary Power 

Back-up diesel generators will be available to safely shut down the different waste 

treatment facilities in case of loss of grid connection for the installation.  

2.3.7.3 Water Abstraction 

Abstraction of water from the River Blackwater is covered by a separate abstraction 

licence (AN/037/0031/001/R01), which was granted by the EA on 9 March 2016. 

The abstraction from the River Blackwater will be used to maintain the supply of 

process water within the on-site New Field lagoon system, to supply the IWMF’s 

closed loop process water system. 

Upper and New Field lagoons will be used to manage and control the water 

required by the IWMF. Upper lagoon will provide the day-to-day water required by 

the IWMF and the larger New Field lagoon will provide additional storage of water 

resulting from permitted abstraction of water from the River Blackwater, or from 

water returned from the IWMF process. For the purposes of this application Upper 

Lagoon is the only lagoon proposed within this application.  

Abstraction Licence Serial No: AN/037/0031/001/R01 includes the following 

constraints on the abstraction of water from the River Blackwater:  

• Water abstraction at NGR TL 8343 2223 from a pumping sump with two pumps 

with a combined capacity of not more than 100l/sec, which will be used for 

filling reservoirs for the subsequent purpose of process water for waste 

treatment, processing and recycling;  

• The maximum quantity of water to be abstracted up to:  

o 360m3/hr;   

o 8,640m3/d; and 



GENT FAIRHEAD & CO. LIMITED  FICHTNER 

12/05/2017 Rivenhall IWMF - Odour Management Plan Page 36 

S1552-0720-0005TMK 

o 250,000m3/yr.  

• No abstraction of water is permitted when the flow in the River Blackwater (as 

gauged by the Agency) at Appleford Bridge gauging station (NGR TL 845 158) 

is equal or less than 1,309l/sec (1.309m3s-1).  

• No abstraction of wter can take place until the Licence holder has provided a 

storage facility, capable of storing at least 250,000m3 of water which is 

constructed or lined so that it remains impermeable. (i.e. New Field Lagoon) 